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Item Standard Standard Test Result
Result
The number of | Rech
major  defects | standard
per 100 square
meters of the
Appearance JC/T 841-2007 5.7 | sample shall not PASS
exceed 10, and
there shall no
unacceptable
defects
Wide GB/T 7689.3-2013 1000+-1.5 MM 1000 PASS
Density(/25mm | Warp 5 5
GB/T 7689.3-2013 PASS
Weft 5 5
Weight per square meter  (g/m2) GB/T 9914.3-2013 160+8 161.3 PASS
Combustible content % GB/T 9914.2-2013 =2 =139 PASS
Tensile Strength Warp =1200 1728
N/50mm GB/T 9915.2-2013 PASS
Weft =1200 2242
Elongation at break Warp <4.0 3.83
GB/T 9915.2-2013 PASS
Weft <4.0 3.71
Alkali Tensile breaking | Warp
Resistance strength  after 1494
alkali resistance Weft
N/50MM PASS
2099
GB/T 20102-2006
o — =75 86.5
S:nsn eh rea Wa:) PASS
ren,
o € =75 93.7
retention %
2r02 % JC/T 41-2007 5.1 =16.0 16. 52 PASS




